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This report has been produced by the Department of Health and Social Care (DHSC) Medicine Supply team. We aim to update this report on a monthly basis for the PRESCQIPP network to provide an update on current primary care medicine supplies issues that we are working on.  Please share with all relevant colleagues and networks in primary care.

Information provided w/c 16 July

New issues

Imigran (sumatriptan) injection
· We have been made aware of a manufacturing issue affecting supplies of GSK’s branded sumatriptan injection, Imigran.
· Limited supplies of both Imigran injection initiation packs and Imigran injection refill packs are currently available, but it is estimated that supplies will be exhausted mid-August 2018
· Resupply is not expected until Q1 2019 (January-March 2019)
· Generic supplies of sumatriptan injection in both initiation and refill packs are available from Sun Pharma/Ranbaxy – (this product is ‘sumatriptan 6 mg/0.5 ml solution for injection’
· Sun Pharma/Ranbaxy have confirmed that they are able to support the additional demand during this time.

Priadel oral solution – Lithium Carbonate oral solution 520mg in 5ml.
        Sanofi have confirmed that there is very limited stock available currently of Priadel oral solution – Lithium Carbonate oral solution 520mg in 5ml.
        Priadel 200mg and 400mg tablets remain available and stock is available to order via AAH.
        Next delivery scheduled for Priadel liquid is the 3rd August 2018
        Rosemont have confirmed the oral liquid of lithium citrate tetrahydrate remains available in both strengths:
· 509mg/5ml of lithium citrate tetrahydrate equivalent to 200mg of lithium carbonate solution per 5ml
· 520mg/5ml of lithium citrate tetrahydrate equivalent to 204mg of lithium carbonate solution per 5ml
· We are seeking further clinical advice about this and working with Sanofi to expedite the resupply date
Ongoing issues

Diamorphine injection - ongoing
· The DHSC and NHS England have been made aware of a manufacturing issue from one of our suppliers of Diamorphine 5mg and 10mg injection. 
· There are currently two suppliers of Diamorphine injection in the UK; Accord and Wockhardt. Recently Accord’s plant in Germany has experienced quality issues and we are working closely with Accord, regulators, and others in the resolution of these issues. 
· We are working closely with Wockhardt to secure further supplies for the UK market from July and August. We also continue to work with Accord to resolve the manufacturing issue as soon as possible.
· There is currently stock available to order, please follow recommended actions below.

Recommended Local Action- Primary care and drug misuse centres
· Primary care and drug misuse centres will be able to access diamorphine as per historical demand
· We would encourage prescribers to be aware of the supply issues and reduce prescribing where appropriate 
· Please order responsibly during this time, in line with historical demand and do not stock pile to avoid lengthening the stock out period.
· In the case that diamorphine cannot be accessed, please refer to the clinical guidance issued by UKMI which provides more information on suggested alternatives to diamorphine: www.sps.nhs.uk/articles/shortage-of-diamorphine-5mg-10mg/. The first-choice is morphine which is given in detail in this link. If you require clinical guidance locally – please liaise with secondary care prescribing partners in substance misuse services or pain specialist services
· Further information which you may wish to review include the Patient Safety Alert on high dose morphine and diamorphine  www.nrls.npsa.nhs.uk/resources/?entryid45=59803 

Distribution Arrangements for community pharmacy (From w/c 2nd July)
· Diamorphine 5 and 10mg will only be available to order from Alliance. No minimum surcharges will be levied
· Morphine 10mg injection (Martindale) available to order from AAH only. 
· Diamorphine 30mg injection (Wockhardt), diamorphine 100mg (Accord) and diamorphine 500mg (Accord and Wockhardt) – usual wholesalers.

Diazepam 5mg/ml Emulsion for injection (Diazemuls) - ongoing
· Accord, the sole supplier of diazepam emulsion for injection, has informed us that, due to an issue with the raw material, they will be out of stock of this product until mid-August 2018.
· UKMI have prepared the following advice on alternatives, which can be found here, which suggests the following products as possible alternatives and we have been in a contact with all the suppliers to make them aware of the issue:
· Ativan (lorazepam 4mg/ml)- Pfizer in stock
· Buccolam (Midazolam buccal)- Shire are in stock of all strengths
· Diazepam rectal tubes- see information below 

Diazepam Rectal tubes – ongoing
· Wockhardt, the sole supplier of diazepam 2.5mg rectal tubes is currently out of stock until late July.
· Wockhardt are also out of stock of the 5mg and 10mg.
· Diazepam 5mg and 10mg rectal tubes continue to be available from Accord and Desitin.

Colestyramine (Questran)
· Teva have discontinued their product colestyramine 4g oral suspension powder sachets
· BMS are currently the sole supplier of colestyramine.
· Due to recent manufacturing issues, BMS are out of stock of Questran Powder for Oral suspension 4g. Supplies are now expected towards the end of August.
· Questran Light is now back in stock and have advised that good supplies are available 
· Due to recent issues with Questran / Questran Light, UKMi have prepared a memo to advise on alternatives
· We have also made importers aware of the issue and they have confirmed that supplies can be sourced from abroad although lead time will vary.

Adalat LA20- ongoing
· Bayer are out of stock of Adalat LA 20 tablets. Estimated resupply date Mid July 2018.
· Other brands of Nifedipine in a 20mg modified/prolonged release formation remain available including;
· Adipine (Chiesi), Coracten (UCB), Nifedipress (Dexcel), Tensipine (Genus)

Epipen – ongoing 
· Mylan have informed us that due to manufacturing delays from our contract manufacturer, Meridian Medical Technologies, a Pfizer company, there are intermittent supply constraints of EpiPen® 0.3mg Adrenaline Auto-Injector in the UK. 
· Alliance Healthcare has recently received additional stock of EpiPen® 0.3mg Adrenaline Auto-Injector from Pfizer and they will be working with pharmacies to fulfil prescriptions.
· To further assist in the stock management of EpiPen® 0.3mg, pharmacies are allocated stock on a prescription-only basis and can place orders for up to max 2 EpiPen® 0.3mg Auto-Injectors per prescription.
· At this time, there are no supply constraints of EpiPen® Jr 0.15mg Adrenaline Auto-Injectors.
· Mylan have shared the attached statement, which is also available on their website www.epipen.co.uk.
· Mylan is working closely with Pfizer to manage supply carefully to avoid long-term supply shortages. Pfizer anticipates that production rates will increase over the coming months; however, at this time, cannot commit to a specific time for when the supply constraint will be fully resolved. 
· There are two alternative adrenaline auto-injector products available in the UK, Emerade and Jext. 
· Currently supplies are available in various strengths of both of these alternative devices.
· We are in contact with the manufacturers of these alternative devices to keep them updated on the situation. They both have additional deliveries arriving over the coming weeks and they are working to expedite future deliveries and bring additional stock to the UK where possible. 

Lofexidine – ongoing
· Britannia are no longer supplying Britlofex (lofexidine) tablets due to manufacturing problems.
· Britannia is the sole supplier of this product to the UK.
· Britannia does not yet know the resupply date for the next delivery of Britlofex tablets, but the out of stock period is likely to last several months. This is due to the transfer of the product to a new manufacturer. We have been in discussion with the specialist importer companies about this and they have been unable to source supplies from abroad, as this product is not used in many other countries.
· UKMI have prepared the following shortages memo, which has now been published on the SPS website


Menadiol tablets – ongoing
· Alliance, the sole supplier is out of stock from mid-January until approximately October 2018. 
· They are now supplying an unlicensed special which is the same formulation as the licensed product. Please find attached information sheet which was drawn up about the special product. This product is available to order form Alcura


· Other specialist importers are also able to source unlicensed supplies.
· UKMI have drafted a shortages memo, providing advice on alternatives, available on the SPS website
· Please do pass on information about this shortage to relevant clinical specialities including paediatrics.

Acetazolamide MR - ongoing
· Diamox MR – Concordia have advised resupply not due until Q3 (July-Sep 2018).
· Eytazox Cap 250mg M/R-  Teva have advised resupply not due until late July 2018.
· Immediate release acetazolamide 250mg tables are available from both Teva and Concordia.
Venlafaxine 37.5mg and 75mg tablets - ongoing
· There have been recent generic supply issues with venlafaxine 37.5mg and 75mg immediate release tablets. 
· Stocks of both strengths are currently available from wholesalers.
· Further supplies have recently been released.

Trimovate cream - ongoing
· Product has recently divested from GSK to Ennogen, but Ennogen will not be in stock until late in 2018. 
· Ennogen have imported in Trimovate cream as an unlicensed product and are now distributing this product.
· A copy of the communication letter with ordering details is attached.


Lacidipine 2mg and 4mg - ongoing
· Due to a combination of manufacturing and regulatory issues, there are currently some generic supply issues with this product.
· Teva are in stock of both strengths of generic lacidipine (2mg and 4mg).
· GSK have good supplies of the brand, Motens in both 2mg and 4mg strength.

Tranexamic acid 500mg tablets – ongoing 
· Ongoing supply issues due to difficulty in obtaining raw material.
· Currently Teva and Tillomed have supplies available of generic. 
· Mylan have supplies of the brand Cyklokapron.
· Supplies are therefore available but may be limited.
· UKMI have provided the following shortage memo which advises on alternatives, available here.
Trifluoperazine tablets - ongoing 
· There have been ongoing supply issues affecting trifluperazine 1mg and 5mg tablets. 
· Supplies will not improve until some point in 2019 due to manufacturing issues with the active ingredient, therefore long term issues affecting the tablets.
· Concordia and Rosemont have trifluoperzine available in liquid formulations and have good supplies.
· We are also aware that unlicensed supplies of both the 1mg and 5mg tablet are available from both Ennogen and a number of specialist importer companies. Under the medicines legislation, doctors can prescribe unlicensed products for their patients if they think it appropriate, but do so entirely on their own responsibility.  Pharmacies can obtain unlicensed supplies via these specialist companies or Ennogen.

Zaditen 300ml (1.38mg in 5 ml oral solution)- ongoing
· CD Pharma currently out of stock of Zaditen oral solution 300ml (no date available for resupply).
· In the interim, they can provide an alternative 100 ml packs for Zaditen Syrup (Origin Polish market), which is now available at our Alloga 
· The MHRA has approved a variation for CD Pharma to supply this product, so it is considered licensed.
· Please find attached the information letter for further info. 
· Zaditen 1mg tablets are not affected by this issue and remain readily available.


Phenobarbital injection - ongoing
· Martindale are the sole supplier of phenobarbital injection and they are currently out of stock of the 30mg and 60mg presentations.
· This issue is due to regulatory changes with the British Pharmacopoeia monograph for phenobarbital
· We have been working with both Martindale and the MHRA to resolve this issue and can now confirm that the 200mg batch has been released. Supplies should now be available via AAH.
· The timescales for further supplies of the remaining strengths are not yet confirmed but we are continuing to work towards making these available as soon as possible.
· UKMI have prepared the following shortages memo, which has now been published on the SPS website 
· This provides advice on possible alternatives and they have also provided information on using the 200mg product in place of the lower strengths if needed.

Eye drops/ treatments: 
Allergan – 
· Lacri-lube supplies- out of stock for the rest of the year due to a manufacturing issue. 
· Royal College of Ophthalmology is aware of the shortage and is recommending Xailin Night Ointment. 

Bausch & Lomb – 
· Minims Pilocarpine 2% stock will be released into the market end of July. 
· Prednisolone and Phenylephrine 2.5% transient back orders but there is still stock in wholesale which should cover the market for a few weeks.
Novartis –
· Azopt 5ml eye drops – currently out of stock due to PI shortage and delay at plant, there is likely to be intermittent shortages over the next few months.

RPH Pharmaceuticals AB - Betnesol Eye Ointment 0.1% w/w x 3g
· RPH Pharmaceuticals AB (marketing authorisation holder) who distribute the product through Focus Pharmaceuticals have advised about the discontinuation of Betnesol Eye Ointment 0.1% w/w x 3g towards the end of March 
· RPH Pharmaceuticals will be launching a generic Betamethasone Eye Ointment 0.1% w/w x 3g and are currently expecting stock mid-July.

Resolved 
Hydrocortisone sodium phosphate 100mg injection- Pfizer has advised that new supplies available mid/late July and that the manufacturing issues have now been resolved.

Sustanon injection – back in stock

Rifater – back in stock

Vaccines: 

For updates on other vaccine supply position, please refer to PHE’s Vaccine Update Bulletin found at the following address: www.gov.uk/government/collections/vaccine-update#2018 

Hepatitis B Vaccines
· Supplies of GSK vaccines have improved.
· MSD allocations remain set as they are.
· A mechanism remains in place for both suppliers to allow for exceptional orders if there is an urgent and immediate need. 
· PHE previously developed temporary recommendations on hepatitis B vaccine including risk-based prioritisation of vaccine, dose-sparing and deferral of boosters 
· Although, supply of Hepatitis B vaccines has improved, controlled stock management  and ordering restrictions will continue to allow for  the backlog of patients/staff who had vaccination deferred last year and because manufacturers have not got their usual full UK allocation
· A recovery plan for 2018 was published by PHE on 26th February 2018 and vaccine ordering was opened out in a phased approach over 2018 to lower priority group (4) patients, from March. Priority group 1-3 patients/staff will continue to have access to vaccine. 
· Information on the temporary recommendations and recovery plan can be found at the following link 
· PHE have issued a letter to NHS and non-NHS occupational health service providers (see attached) outlining the implication for OH


Pneumococcal Polysaccharide Vaccine (PPV23): 
· MSD are the sole UK supplier of this vaccine and limited supplies are currently available 
· Further supplies are expected in July
· Supply may be intermittent throughout 2018
· PHE have previously issued guidance to GPs (see attached) on how to manage patients if unable to obtain PPV vaccine. 


· Updates on recommendations are now available in February edition of PHE’s Vaccine Update Bulletin (p7)



Menveo (meningitis A,C,W,Y):
· GSK are out of stock of Menveo until late 2018 (date has not yet been confirmed)
· Pfizer have confirmed they are in stock of Nimenrix and currently able to support increased demand

Discontinuations 

Modecate
· As per previous notifications, Sanofi are discontinuing Modecate and -see attached letter
· Sanfoi have further advised that UK supplies will longer be available from the end of Q3
· No new patients should be commenced on this treatment
· Importers have confirmed they can source unlicensed supplies from abroad that are not connected to the Sanofi supply chain. We will share further info with regional leads as more information becomes available.


Ciproxin (ciprofloxacin) 750mg tablets (Bayer):  Stock now exhausted. Alternatives available from other suppliers.

Testim (testosterone) gel (Ferring): Stock now exhausted.  Alternatives remain available for other suppliers.

Hypurin Bovine insulin (Wockhardt): Update
· Bovine Isophane Vial x 10ml will deplete in July 2018 (earlier than previous predictions).  This is a significant withdrawal for the market as it means Bovine Isophane insulin will no longer be available in any form.  All the latest information can be found on the Wockhardt website

Olysio (simprevir) (Janssen-Cilag)
· Being discontinued in June 2018 as a result of sales dropping due to other newer products entering market

Duavive (conjugated oestrogens & bazedoxifene) (Pfizer)
· Being discontinued in December 2019 due to commercial reasons

Asacol (mesalazine) 250mg & 500mg suppositories (Allergan) 
· Discontinued with immediate effect stocks now exhausted.  Alternatives available from other suppliers.

Magnesium hydroxide mixture (Artyon Saunders)
· Being discontinued in September 2018 available from alternate suppliers.

Coro-Nitrate (glyceryl trinitrate) spray (Aryton Saunders) 
· Discontinued with immediate effect. Stocks exhausted. GTN spray remains available from a number of alternate suppliers.

Desloratadine 2.5mg in 5ml oral solution (Rosemont)
· The company has discontinued with immediate effect due to low volume sales and all remaining stock has expired.  Alternatives remain available from other suppliers.

Rewisca (pregabalin) capsules (Consilient) - discontinued July 2018.  Alternatives available from other suppliers.

Torbay are planning to discontinue the following unlicensed special products:
	Product
	Alternative supplier 
	Expiry date of current batch 

	Acetic Acid 3%
	Tayside, Preston & Huddersfield 
	Out of stock 

	Cocaine Hydrochloride 4%w/v p/f eye drops 4ml sol
	Huddersfield 2ml 
	available until 30/9/2018

	Glucose 30% Oral Solution 
	Other preparations available 
	Out of stock 

	Mannitol 20% in 100ml 
	Licensed Baxter Healthcare 500ml 
	Out of stock 

	Papaverine Solution for Injection 80mg in 2mL
	Huddersfield 1ml
	Out of stock 

	Povidone Iodine 5%w/v Cutaneous Solution
	Huddersfield 30 & 100ml
	available until 31/08/2018

	Zinc Sulfate 57.5 mcg in 10ml 
	Contract manufacture not purchased 
	available until 31/5/2018
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Britlofex Temporary Discontinuation Notification - March 18.pdf
200 Longwater Avenue
Green Park

Reading

RG2 6GP

7t March 2018

Dear Sirs,

Re: Temporary Withdrawal of Britlofex Tablets 0.2mqg

Our records indicate that you have purchased the above product within the last 12 months.

| can confirm that Britannia Pharmaceuticals Ltd will be temporarily withdrawing this product
from the market whilst sourcing a new manufacturer.

| confirm the current stock holding has an expiry date of 315t May 2018 should you wish to
continue to supply your patients up to that date. Please place your order with Customer
Services via email or fax:

Email: customerservices@ britannia-pharm.com
Fax: 01189 209594

| apologise for any inconvenience caused, and please do not hesitate to contact me should
you have any further queries.

Kind regards

Debbie Yates
Customer Services Manager
T: +44 1189209500
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1. NAME OF THE MEDICINAL PRODUCT


Menadiol Diphosphate Tablets 10mg


2. QUALITATIVE AND QUANTITATIVE COMPOSITION


Each tablet contains 10mg of Menadiol Diphosphate (as Menadiol Sodium Diphosphate USP).


3. PHARMACEUTICAL FORM



The tablets are round, white to pale pink with CL 1L3 imprinted on one face and a single break bar on the other.


4. CLINICAL PARTICULARS


4.1 Therapeutic indications


For the treatment of haemorrhage or threatened haemorrhage associated with a low blood level of prothrombin or factor vii. The main indication is obstructive jaundice (before and after surgery).


4.2 Posology and method of administration


Menadiol Diphosphate Tablets 10mg are for oral administration.


Adults


Usual therapeutic dose: 10-40mg daily


Children


If, on the recommendation of a physician, a children's dosage is required, it is suggested that 5-20mg daily be given.


The elderly


Recommendations for use in the elderly do not differ from those for other adults.


4.3 Contraindications


Administration to neonates, infants or to mothers in the pre- and post-natal periods.


4.4 Special warnings and precautions for use


None.


4.5 Interaction with other medicinal products and other forms of interaction


Large doses of menadiol sodium diphosphate may decrease patient sensitivity to anticoagulants.


4.6 Fertility, pregnancy and lactation


There is evidence of hazard if menadiol sodium diphosphate is used in human pregnancy. It is known to be associated with a small risk of haemolytic anaemia, hyperbilirubinaemia and kernicterus in the infant if administered to the mother in late pregnancy or during labour. Menadiol sodium diphosphate is therefore contra-indicated during late pregnancy.


4.7 Effects on ability to drive and use machines


None known.


4.8 Undesirable effects


Menadiol sodium diphosphate may induce haemolysis (especially in the newborn infant) in the presence of erythrocyte glucose-6-phosphate dehydrogenase deficiency or low concentrations of alpha-tocopherol in the blood.


Reporting of suspected adverse reactions


Reporting suspected adverse reactions after authorisation of the medicinal product is important.  It allows continued monitoring of the benefit/risk balance of the medicinal product.  Healthcare professionals are asked to report any suspected adverse reactions via the Yellow Card Scheme at: www.mhra.gov.uk/yellowcard.

4.9 Overdose


No information is available.


5. PHARMACOLOGICAL PROPERTIES


5.1 Pharmacodynamic properties


Menadiol sodium diphosphate is a water-soluble vitamin k analogue. The presence of vitamin k is essential for the formation within the body of prothrombin, factor vii, factor ix and factor x. Lack of vitamin k leads to increased tendency to haemorrhage.


5.2 Pharmacokinetic properties


Menadione is absorbed from the gastro-intestinal tract without being dependent upon the presence of bile salts. Vitamin k is rapidly metabolised and excreted by the body.


5.3 Preclinical safety data


There are no pre-clinical data of relevance to the prescriber which are additional to that already included in other sections of the SPC.


6. PHARMACEUTICAL PARTICULARS


6.1 List of excipients


Lactose


Maize starch


Talc


Magnesium stearate


6.2 Incompatibilities


No information is available.


6.3 Shelf life


Three years.


6.4 Special precautions for storage


Recommended maximum storage temperature 30(C.


Protect from light.


6.5 Nature and contents of container


White HDPE bottles containing 100 tablets.


6.6 Special precautions for disposal of a used medicinal product or waste materials derived from such medicinal product and other handling of the product (use “Instructions for use, handling and disposal” on eMC/IPHA)


None.


Administrative Data

7. Distributed by

Alliance Pharmaceuticals Ltd

Avonbridge House


2 Bath Road


Chippenham


Wiltshire

SN15 2BB


UK

8. Manufactured by

Penn Pharmaceutical Services Limited, 


Tafarnaubach Industrial Estate,


Tredegar, NP22 3AA,


UK.


9. Date of Preparation of Information Sheet


September 2017 

Adverse events suspected to have been caused by taking an Alliance medicine should be reported to Pharmacovigilance at Alliance.


Email: pharmacovigilance@alliancepharma.co.uk

Alternatively, information on adverse event reporting can be found at www.yellowcard.gov.uk.


Medical Information Department


Alliance Pharmaceuticals Ltd


Avonbridge House


Bath Road


Chippenham


Wiltshire


SN15 2BB


United Kingdom


Tel:  +44 (0)1249 466966


Fax: +44 (0)1249 466977


Email: medinfo@alliancepharma.co.uk

Our office hours are: Monday to Friday 09.00 to 17.30

 Information Sheet for an unlicensed Menadiol Diphosphate Tablets 10mg -001
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Unit G4 Riverside Industrial Estate


Riverside Way


Dartford


Kent


DA1 5BS

Email: Info@Ennogen.com


Tel: +441322 629 220

Fax:- +441322 311 897



15th February 2018


Ennogen Communication


Dear Sir or Madam

 


I am writing to advise you that as from the 21st February 2018 Ennogen Healthcare Ltd will be launching Trimovate Cream as an unlicensed medicine. 


Ennogen Healthcare Ltd has now taken on the responsibility for the marketing, sale and supply of Trimovate cream and all other associated activities. 


The product will be available via Alliance Healthcare. Please note ordering details below:


		Product name

		Pack size

		Stock availability

		PIP code

		Contact details(telephone number/email id)






		Trimovate cream

		30g

		In stock

		PIP code:


8103616

		Telephone: 0344 854 4998


Email id: specials.orders@alliance-healthcare.co.uk





Please contact Ennogen Healthcare Ltd on +44 (0) 1322 629 220 or info@ennogen.com for any further information.


Kind Regards


John Ruprai 


Managing Director 
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Final letter to distributors for Zaditen PL through Alloga 16032018.pdf
CD PHARMA SsRL A socCIO UNICO

Dear Customer,

There is a temporary stock-out of Zaditen 1 mg/5 ml Elixir in the UK.

To maintain supply in the UK, MHRA has authorised the release of one batch of Zaditen 1 mg/5 ml syrup
from Poland (batch no. J0777; expiry 02/2019). The imported batch from Poland has been repacked to over
label the bottle and carton, and to replace the leaflet with approved UK product information.

The Marketing Authorisation Holder and finished product manufacturer are the same for Zaditen 1 mg/5 ml
Elixir in the UK and Zaditen 1 mg/5 ml Syrup in Poland. The two products are very similar in composition

with only minor differences in excipients and pack size as shown below:

Difference UK product Polish product
Size 1x300 ml 1x100 ml
Flavour Strawberry Banana
Ethanol Contains ethanol No ethanol

These packs are now available at our wholesaler Alloga and can be ordered using the temporary PIP code:

USP7740.

If you require additional information in relation to this matter, please contact: info@cdpharmagroup.one or

Telephone: 00 46 8 684 368 00

s

Kind regards:

Sheetal Parekh — CD Pharma Srl

Local distributor in UK for MAH- Alfasigma S.p.A.
16/03/2018

Viale Cassiodoro, 16- 20145 Milano- Italy
Tel.: +39.02.43980539 - Fax +39.02.43980629-
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Public Health
England

61, Colindale Avenue T +44 (0) 20 8327 7084
: ; : : : ; London www.gov.uk/phe
Protecting and improving the nation’s health NW9 5EQ

Attention: General practitioners, practice managers and practice nurses

Dear colleague, 09 October 2017

Re: Shortage of Pneumococcal polysaccharide vaccine - recommendations for general practice

There is a current shortage of the PPV23 vaccine which is likely to continue for the foreseeable future. There is
only one licensed vaccine available and although the company are expecting more stock deliveries during
October, the volume anticipated is unlikely to be sufficient to vaccinate the whole 65 year old cohort this winter.

After discussion with the BMA's General Practitioners Committee, the attached document has been produced
to provide advice for general practices during this time. The main recommendation is that practices plan to
deliver the bulk vaccine programme across the year. For those at high risk, it is important to ensure that other
preventive measures, including influenza vaccination, are implemented. It is also recommended that the
records of such patients are flagged so that they can be called for vaccine once the stock situation improves.

There is no shortage of the PCV13 vaccine used in infants and toddlers but this vaccine is not suitable for
protection of older people.

Yours faithfully,

Dr Mary Ramsay
Head of Immunisation, Hepatitis, Blood Safety and Countermeasures Response



http://www.gov.uk/phe



Pneumococcal polysaccharide 23-valent vaccine (PPV23)

Background

PPV23 is currently recommended for:
e individuals aged 2 years or over in clinical risk groups (table) and

e individuals aged 65 years or over.*

The vaccine covers the 23 most common serotypes of Streptococcus pneumoniae (the
pneumococcus) that are responsible for a range of diseases including meningitis,
septicaemia and pneumonia. Pneumococcal infection occurs in the extremes of age with the
highest incidence in infants and the elderly, particularly those over the age of 75 years.

The vaccine differs from the PCV13 vaccine used for the routine childhood programme, as it
covers an additional 10 serotypes, and is not conjugated to a protein. PPV23 provides
modest protection of limited duration, and the level of protection conferred is lower in
individuals aged over 75 years. Booster doses are not recommended for most individuals at
risk as there is limited evidence of additional protection, although five yearly boosters are
recommended for asplenic patients and those with chronic kidney disease.® In contrast, a
course of PCV13 provides excellent protection to young infants and also reduces the
nasopharyngeal carriage of S. pneumoniae — leading to high levels of herd immunity. The
infant PCV programme has therefore been highly successful in controlling the 13 serotypes
across all age groups, including the elderly. The remaining 10 serotypes in PPV23, and the
other serotypes not covered in any vaccine, are now responsible for the majority of residual
disease.?

Current arrangements

The PPV23 programme is commissioned as an enhanced service and often delivered
alongside the influenza programme, although only a single lifetime dose is recommended for
most individuals. Because of the relatively short duration of protection, and the increasing
incidence with age, there are no major concerns about deferring vaccination in over 65 year
olds for several months or until next year. The enhanced service payment allows for this
delay.?





Advice on how to manage and plan your PPV23 programme

Given the long term shortages of PPV23 vaccine, and the imminent shortages this winter, it
is recommended that practices should plan to deliver the healthy elderly programme
throughout the year, rather than linking it to the flu programme. This will help to ensure stock
demand is more consistent across the year and that stock can be ordered in small quantities
to cover the requirements each month, thus also reducing the risk of wastage.

If you are able to procure stock, the priority should be to offer vaccine to those newly
diagnosed with conditions in the high and moderate priority groups (table). When such
individuals are first identified, if no vaccine is currently available please ensure that their
records are flagged in order to call them for a future appointment. Also ensure that other
aspects of management are optimised and in place (for example antibiotic prophylaxis,
influenza vaccination, or booster doses of PCV13) - as advised in relevant guidance*® or by
the specialist clinician caring for the patient.

Opportunistic vaccination of those in the high and moderate priority groups who have not
already been vaccinated, and booster doses for those with splenic dysfunction and chronic
kidney disease is less urgent and can be planned when sufficient stock has been secured.
Please also note that the national stock of PCV13 (Prevenarl3), or separately procured
PCV10 (Synflorix), should not be used in place of PPV23. As herd immunity from the infant
and toddler programme has reduced levels of infections in the elderly for the 13 (or 10)
serotypes to very low levels, and only PPV23 can provide any protection against the
serotypes that now predominate in that age group.
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Table: Priority groups for Pneumococcal polysaccharide 23-valent vaccine (PPV23)

Clinical risk group ‘ Examples (decision based on clinical judgement)

High priority

Asplenia or dysfunction of the This also includes conditions such as homozygous sickle cell
spleen disease and coeliac syndrome that may lead to splenic

dysfunction.

Immunosuppression Due to disease or treatment, including patients undergoing
chemotherapy leading to immunosuppression, bone marrow
transplant, asplenia or splenic dysfunction, HIV infection at all
stages, multiple myeloma or genetic disorders affecting the
immune system (e.g. IRAK-4, NEMO, complement deficiency)

Individuals on or likely to be on systemic steroids for more
than a month at a dose equivalent to prednisolone at 20mg
or more per day (any age), or for children under 20kg, a dose
of 1mg or more per kg per day.

Individuals with cerebrospinal fluid | This includes leakage of cerebrospinal fluid such as following

leaks trauma or major skull surgery.
Individuals with cochlear implants It is important that immunisation does not delay the cochlear
implantation.

Moderate priority

Chronic respiratory disease This includes chronic obstructive pulmonary disease (COPD),
including chronic bronchitis and emphysema; and such
conditions as bronchiectasis, cystic fibrosis, interstitial lung
fibrosis, pneumoconiosis and bronchopulmonary dysplasia
(BPD). Children with respiratory conditions caused by
aspiration, or a neurological disease (e.g. cerebral palsy) with
a risk of aspiration. Asthma is not an indication, unless so
severe as to require continuous or frequently repeated use of
systemic steroids (as defined in Immunosuppression below).

Chronic heart disease This includes those requiring regular medication and/or
follow-up for ischaemic heart disease, congenital heart
disease, hypertension with cardiac complications, and chronic
heart failure.

Chronic kidney disease Nephrotic syndrome, chronic kidney disease at stages 4 and 5
and those on kidney dialysis or with kidney transplantation.

Chronic liver disease This includes cirrhosis, biliary atresia and chronic hepatitis.

Diabetes Diabetes mellitus requiring insulin or oral hypoglycaemic

drugs. This does not include diabetes that is diet controlled.

Low priority

Healthy over 65s







image7.wmf

oleObject5.bin

image8.emf
2017 05 31 UK  DHCP_Letter_Modecate_Dsicon.docx


2017 05 31 UK DHCP_Letter_Modecate_Dsicon.docx
[image: Sanofi_Logo]



Direct Healthcare Professional Communication

Permanent discontinuation of supply of MODECATE® (fluphenazine decanoate) Injection by end of 2018.



[bookmark: _GoBack]31 May 2017



Dear Healthcare Professional

In agreement with the Medicines and Healthcare products Regulatory Agency (MHRA), Sanofi is providing you advanced notification of the permanent discontinuation of supply of Modecate (fluphenazine decanoate) Injection. Production will cease in mid-2018, and the product is expected to remain available in the United Kingdom up until the end of 2018 (assuming that the rate of use does not change significantly at that time).

A further communication will be sent before production ends to provide a more accurate estimate of the end of availability of Modecate Injection in the UK.



Why is the product being withdrawn?

Modecate Injection is provided by Bristol-Myers Squibb (BMS) and distributed by Sanofi in the UK. BMS have notified the end of production of Modecate Injection due to the unpredictability of supply of fluphenazine decanoate, the active pharmaceutical ingredient (API), from the third party manufacturer, Fine Chemicals of South Africa. There are no other manufacturers of API worldwide. Even if a new manufacturer were identified, there would be a gap of 2-4 years before a new pharmaceutical preparation would become available for clinical use.

As there are several comparable therapeutic equivalent drugs, it has been decided that permanent discontinuation is the best option for patients who require a depot antipsychotic treatment. This would avoid the need for patients to switch from Modecate and then switch back to a new fluphenazine preparation at some point in the future.

It is important to make clear that the shortage has arisen due to manufacturing and supply problems and is not due to any safety issue. Modecate Injection currently on the market can continue to be used.

Which presentations are affected?

All presentations will be withdrawn:

MODECATE® Injection 25mg/ml 

MODECATE® Concentrate Injection 100mg/ml]



What are the implications for patients?

Firstly we apologise for the inconvenience and difficulty that this issue may cause. Sanofi remains committed to providing high-quality medicines for the benefit of patients, although for reasons outside of Sanofi’s control this is not always possible.

This early notification of the planned withdrawal of Modecate Injection at the end of 2018 is intended to give healthcare providers sufficient time to identify and begin administering alternative therapies to their patients. 

It is recommended that no patient commence treatment with Modecate Injection where it is expected that treatment will be required to continue beyond the end of 2018.

For patients currently treated with Modecate Injection and expected to continue beyond 2018, you should make plans to switch patients to a suitable alternative. This should always be under medical supervision, and occur at the most appropriate point in time considering the patients clinical condition and the care provider’s capacity to identify and mange any risks associated with the change in treatment. The choice of antipsychotic should be made by the service user and healthcare professional together, taking into account previous response to other treatments and the adverse effects of available alternatives.

The British National Formulary (BNF) suggests the following dose equivalents for depot antipsychotics:

		Equivalent doses of depot antipsychotics



		These equivalences are intended only as an approximate guide; individual dosage instructions should also be checked; patients should be carefully monitored after any change in medication



		Antipsychotic drug

		Dose (mg)

		Interval



		Flupentixol decanoate

		40

		2 weeks



		Fluphenazine decanoate

		25

		2 weeks



		Haloperidol (as decanoate)

		100

		4 weeks



		Zuclopenthixol decanoate

		200

		2 weeks



		Important These equivalences must not be extrapolated beyond the maximum dose for the drug





BNF February 2017

http://dx.doi.org/10.18578/BNF.850676554

Call for reporting

Reporting of suspected adverse reactions

Reporting suspected adverse reactions after authorisation of the medicinal product is important. It allows continued monitoring of the benefit/risk balance of the medicinal product. Healthcare professionals are asked to report any suspected adverse reactions via Yellow Card Scheme at: www.mhra.gov.uk/yellowcard

Adverse events arising from the use of medicines manufactured by Sanofi may also be reported to the Sanofi UK Pharmacovigilance department at: Sanofi, One Onslow Street, Guildford, Surrey, GU1 4YS, UK. - Tel: 01483 554242, Fax: 01483 554806, Email: uk-drugsafety@sanofi.com

Company contact point

Should you have any question or require additional information, please call Medical Information at Sanofi, One Onslow Street, Guildford, Surrey, GU1 4YS, UK - Tel: 0845 372 7101, Email: uk-medicalinformation@sanofi.com. For questions relating to order of product: Sanofi Customer Services – 0800 854 430, (9am – 5.15pm Monday-Thursday, 9am – 4pm Friday).

[image: C:\Users\gb01805\AppData\Local\Microsoft\Windows\Temporary Internet Files\Content.Outlook\QMPNQ92F\IMG_0464.GIF]Yours faithfully,









Dr Andrew Hockey FFPM

Medical Head - General Medicines

Sanofi UK
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